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INFANT IMMUNISATION CONSENT and ADMINISTRATION FORM
	Surname of child
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	First forenames
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Child’s NHS No.
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Family Doctor’s name: 


	GP surgery normally attended:



	Child health clinic normally attended:



	I intend to take my child to my family doctor/ the Child Health Clinic* for routine vaccination and immunisations  (*delete as appropriate)

	Please give details of previous immunisations given to your child (if any):



	Do the parents/ guardians know their own immunisation status:  Yes/ No



	Please give details of any known allergies:




I have had the purpose of this consent form explained to me and understand that I can reconsider my decision at any time.
NB If there is anything that you do not understand about the explanation, or if you want more information, you should ask the Healthcare Professional who has explained the treatments proposed for your child.

Prescriber–please delete any vaccines/immunisations not required for this child:
	Age
	Diseases protected against
	Vaccine Given
	Immunisation Site*

	Birth
	Hepatitis B


	Hep B (Engerix® B brand)**
	Thigh/ Upper arm

	
	
	Hep B Immunoglobulin (HBIG)** 
	Thigh

	1 month
	Hepatitis B
	Hep B (Engerix® B brand)**
	Thigh/ Upper arm

	2 months
	Hepatitis B
	Hep B (Engerix® B brand)**
	Thigh/ Upper arm

	
	Diptheria, tetanus, pertussis (whooping cough), polio, (Hib) haemophilus influenzae type b 
	Combined DTaP/Hib/IPV (Pediacel®)
	Thigh

	
	Pneumococcal disease
	Pneumococcal conjugate vaccine (PCV)      

                                        (Prevenar 13®)
	Thigh

	
	Rotavirus (from July 13)
	Rotavirus (Rotarix®)
	By mouth

	Before 3 months
	Tuberculosis
	BCG** 
	Upper arm-intradermal

	* - Where 2 or more injections are required at once, these should ideally be given in different limbs. If this is not possible, injections into the same limb should be given 2.5cm apart

	Age
	Diseases protected against
	Vaccine Given 
	Immunisation Site*

	3 months
	Diptheria, tetanus, pertussis, polio, Hib
	Combined DTaP/Hib/IPV (Pediacel®)
	Thigh


	
	Meningococcal group C 
	Men C (NeisVac-C® or Menjugate® only)
	Thigh

	
	Rotavirus (from July 13)
	Rotavirus (Rotarix®)
	By mouth

	4 months


	Diptheria, tetanus, pertussis, polio, Hib
	Combined DTaP/Hib/IPV (Pediacel®)
	Thigh

	
	Pneumococcal disease
	Pneumococcal conjugate vaccine (PCV) 
                                        (Prevenar 13®)
	Thigh

	Between 12 & 13 months old
	Hepatitis B
	Hep B (Engerix® B brand)**
	Thigh/ Upper arm

	
	Haemophilus influenzae type b (Hib) and MenC
	Combined Hib MenC (Menitorix®)
	Upper arm/ Thigh

	
	Measles, Mumps and Rubella (German Measles)
	MMR (Priorix® or MMR VaxPRO®)
	Upper arm/ Thigh

	
	Pneumococcal disease
	Pneumococcal conjugate vaccine (PCV) 
                                        (Prevenar 13®)
	Upper arm/ Thigh

	RSV season
	Respiratory Syncytial Virus (RSV)
	Palivizumab (Synagis) ® once monthly during season
	Thigh


** – as per “Infant immunisation guidelines August 2013” (PHFT)
Signature of Parent/ Guardian: …………………………………………… Date: ………….……...
I confirm that I have explained the proposed treatment, any possible contra-indications and such appropriate options as are available to the parent(s) or guardian(s) of the child in a way that is understandable to them.

I have also informed the parent(s) or guardian(s) of the importance of checking their own immunisation status if necessary by contacting their own GP.

Signature of Health Professional:…………………………………………. Date: …………..…….
Name of Health Professional (print):………………………………………………………..…........
Address: ……………………………………………………………………………….….……
_____________________________________________________________________._
Note for Nurses re Palivizumab (Synagis®) Administration:

Follow the Integrated Care Pathway for Synagis administration.

Reconstitute as follows: Add 0.6ml WFI to a 50mg vial, or 1ml of WFI to a 100mg vial. The final solution concentration will be 100mg per ml in both vials and there is a little overage in both vials. 
ADMINISTRATION RECORDS: (continue recording on a separate sheet if necessary)
	Date Given:
	Immunisation:
	Brand:
	Batch Number:
	Place Given: (NICU/A1/B1)

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	

	
	
	
	
	


Once any immunisations have been given to a patient in the Trust, fax or send a copy of this form ASAP to the Child Health Information Service, Forston Clinic, Heresen Road, Dorchester DT2 9TB 

Tel. 01305 361489 Fax 01305 361241 

PHFT contact details: NICU-01202 442330, A1-01202 448375, B1-01202 448272         (v2 Aug 13 DTerrot)

